\ A

Worcester, Massachusetts
Department of Public Works

Phase I CSO Long-term
Control Plan Report

March 2002

6arden St.
Regulator 7]
Indian Lake Salisbury Pond 72" Combined
~ Sewage Overflow
> Collector

Laurel St. Regulator
/ Shrewsbury St.

Drainage Conduit
Twin Barrel 85" x 11"

48" Western Interceptor

6Grafton St. Regulator

8'x20" Granite Arch (Upstream
portion of Old Mill Brook conduit
used as overflow collector)

& Kelly Square
Control Station

Southbridge St. at

Endicott St. at Millbury Regulator
Sargent Regulator ™\ / € .‘

72" Quinsigamond Ave, v 6rabowski Square
Railroad Overflow Collector ™\ Transition Chamber
\\ (Divides upstream

and downstream uses
of Old Mill Conduit)

60" Southbridge Street
[...]
Assessment of CSO Abatement Technologies

In general, downstream conveyance and in-line storage capacity is well utilized in the
Worcester interceptor system during most storm events, with few bottlenecks. The
Western Interceptor has capacity available resulting from separation projects in areas
tributary to this interceptor. Flows are currently transferred from the Harding Street
Overflow Collector to the Western Interceptor via the Kelly Square Control Station to
maximize use of the Western Interceptor. Other than this, the effect of passing more
flow through one regulator to reduce CSO discharges locally may increase CSO
discharges at the next regulator downstream. Also, raising weirs could lead to
increased risk of flooding in the upstream sewer collection system.

Nonetheless, regulator modifications will be considered further as a potential CSO
control technology since the benefits could be significant for a relatively low cost
improvement. Weir modifications will need to be evaluated in terms of flooding risk.
Furthermore, modifications to the Kelly Square Control Station, which effectively
transfers overflows from the capacity-constrained Eastern Interceptor to the Western
Interceptor, as described above, will be considered further. Also, utilizing the
capabilities of the station to store upstream flows in the overflow conduit will be
evaluated.

8.4.2 Off-Line Storage

Off-line storage and pumpback to the interceptor system is an effective method for
CS0 mitigation. Similar to inline storage, off-line storage facilities temporarily store
wet weather overflow volumes until the flow can eventually be conveyed and treated
at the WWTP. Types of storage facilities include underground tanks or conduits,
abandoned pipelines, or deep tunnels. Off-line storage is usually located at
individual overflow points for storage of localized CSOs. The storage facilities may
also be located near dry weather or wet weather treatment facilities or pump stations
in lower reaches of the system, where the off-line storage would consolidate
overflows conveyed in the collection system from upstream locations. These facilities
can be relatively simple in design and operation and can effectively reduce the
frequency of overflows.

Storage facilities can also be designed to remove settleable solids, with periodic
cleaning by dredging, mechanical chain and flight scrapers, or other means. In effect,
some primary treatment (sedimentation) takes place due to quiescent conditions. The
settled solids can typically be handled by collecting and pumping to the interceptor to
be handled at the WWTP after the event.

Excessively long detention times can result in the settled solids causing offensive
odors. Accordingly, prompt solids removal is necessary along with proper odor
control equipment.

The Worcester combined sewer system is equipped with five overflow collectors and
the QCSOSTF, each providing a significant degree of storage. The overflow collectors
consolidate overflows from the combined sewer regulators and convey them to the

8-9



MLO242

Section 8
Assessment of CSO Abatement Technologies

QCSOSTE. The QCSOSTF provides 2.5 million gallons of storage in its chlorine
contact basins. The operation of the QCSOSTF limits treated discharges to the
Blackstone River and maximizes storage in the contact tanks and the overflow
collectors, which act as a large wet well. Off-line storage facilities, including
maximized use and/or expansion of existing facilities and addition of new facilities,
will be further evaluated as a potential CSO Long-term control technology, as
discussed in Section 9. Specifically, the addition of new storage tanks at the
QCSOSTF will be considered as a consolidated storage site.

8.5 System Conveyance Improvements

These alternatives result in improved system conveyance to the UBWWTE, which
reduces the volume of treated discharges at the QCSOSTF. These alternatives involve
pumping improvements at the QCSOSTF that allow more flow to be pumped from
the QCSOSTEF to the UBWWTF as well as utilizing available capacity in the
interceptor system.

8.5.1 Pump More Flow from the QCSOSTF to the UBWWTF

This alternative involves routing more flow from the QCSOSTF to the UBWWTF
through pump operation and/or capacity modifications. As discussed under the
treatment improvement alternatives section, facilities planning was completed in
October 2001 for the expansion of the UBWWTE. This expansion will allow more
flows to be pumped from the QCSOSTF to the interceptor system for treatment at the
UBWWTF. Currently, 19.9 mgd is pumped from the QCSOSTF during wet weather
events until flows approach the secondary treatment capacity of the UBWWTF (54-70
mgd, depending on plant conditions). With the expansion, it is expected that
pumping may continue from the QCSOSTF to the UBWWTF until influent flows at
the UBWWTF approach 140 mgd. Increasing the pumping capacity at the QCSOSTF
will also be evaluated as a potential LTCP alternative.

8.5.2 Divert More Flow to the Western Interceptor

Separation of areas tributary to the Western Interceptor in the 1980’s and 1990’s has
increased the available conveyance capacity of this interceptor. As discussed in
Section 8.4.1, the Kelly Square Control Station was designed to divert flows from the
Harding Street Overflow Collector to the Western Interceptor to take advantage of the
available capacity. The potential to increase the amount of flow diverted to the
Western Interceptor through the Kelly Square Control Station connection will be
evaluated as a potential LTCP technology.

8.6 Treatment Improvements

Treatment technologies target reduction of pollutant loads in combined sewer
overflows to receiving waters. Specific technologies address specific pollutants, such
as suspended solids, floatables, chemicals, or bacteria. Treatment residuals must be
accounted for as part of the implementation plan. Technologies used for treating
CSOs prior to discharge are presented below.

8-10



MLO242

Section 8
Assessment of CSO Abatement Technologies

It is noted that Worcester has already implemented a CSO storage and treatment
facility. This facility, which has been in operation since 1989, provides screening,
storage, sedimentation, disinfection and dechlorination. The facility is capable of
treating a peak flow of 350 mgd and storing 2.5 million gallons in its chlorine contact
tanks. Enhancement of the QCSOSTF and its capacity for storage and treatment will
be evaluated further as part of the long-term control planning process. In addition,
the UBWPAD examined high flow management alternatives as part of the facilities
planning for upgrades to the UBWWTEF. Alternatives development for CSO control
have been coordinated with the UBWPAD Regional Wastewater Facilities Planning,.

8.6.1 Wastewater Treatment Plant Expansion

Expanding the capacity of the existing wastewater treatment plant to handle higher
peak wet weather flows would reduce the frequency and volume of untreated CSO
discharges upstream of the treatment plant. A variety of high flow management
alternatives were considered as part of an improved wet weather management plan at
the UBWWTEF. The recommended alternative expands the preliminary and primary
peak treatment capacity from 119 to 160 mgd and upgrades the advanced treatment
capacity to between 80 to 120 mgd. The specific advanced treatment capacity will be
determined during preliminary design. Wet weather flows exceeding the advanced
treatment capacity would receive preliminary and primary treatment and disinfection
but would be routed around the advanced treatment train to minimize upsets of the
biological system during peak flow events. The wet weather flows not receiving
advanced treatment would be blended with the advanced treatment effluent. An
analysis performed in the Wastewater Treatment Facilities Plan determined that
NPDES permit limits would consistently be achieved even with the blended effluent.
In addition to the treatment capacity improvements discussed above, two of the
proposed total of eight primary clarifiers could be used as in-line storage during high
flow events.

This alternative represents an attractive means for reducing C5Os and maximizing
flow through the treatment plant, and will be evaluated further as a CSO control
alternative.

8.6.2 Screening

Screens can be installed at either inline or at off-line facilities. Inline facilities must be
closely monitored and cleaned to prevent loss of hydraulic capacity, which could
cause flooding. Screens for wastewater treatment are available in various types and
sizes ranging from bar racks to coarse/fine screens or microstrainers. Screens are
effective in removing large solids and floatables from the wastewater flow -- the
effectiveness being dependent on the clear opening of the screen. The size of the
screen openings determines the level of treatment achieved. Microstrainers can
achieve primary treatment levels by removing 60 percent of the suspended solids but
lead to high headlosses.



MLo242

Section 8
Assessment of CSO Abatement Technologies

Bar screens are almost always installed at the entrance to storage and treatment
facilities for removal of large objects, trash and debris, and to protect treatment and
pumping equipment. Often two sets of screens in series are used. The first set
usually consists of coarse screens with 12 -inch bar spacing. Finer screens with Vs-
inch to 1-inch spacings are located just downstream. A double screen set-up is also
less likely to be blocked than one fine screen.

Screening is a viable treatment alternative to meet CSO control strategies. The
QCSOSTF currently employs two one-inch opening mechanically cleaned bar screens
at the inlet to the facility. Since screening is already implemented at the QCSOSTF,
this technology will not be considered further.

8.6.3 Sedimentation

Gravity sedimentation using high surface overflow rates (to conserve space) can
achieve 20 to 40 percent removal of BOD and 50 to 70 percent removal of TSS in CSOs.
Land requirements and residual solids handling are important considerations in
determining the feasibility of sedimentation.

Sedimentation reduces solids loadings from CSOs by gravitational settling and
removal of suspended solids. As a result, metals and BOD loadings are also reduced.
In addition, the process is used in many wastewater treatment applications providing
an extensive base of full scale operating data.

The major disadvantage of sedimentation is that the land requirements are relatively
high. Because the availability of land is usually limited in urban areas, siting of CSO
abatement facilities that include sedimentation basins can be an important issue.

Because experience has shown sedimentation to be a reliable, cost-effective CSO
abatement technology, expansion of existing chlorine contact tank volume by addition
of additional tanks for improved settling and storage will be considered as a means of
enhancing treatment processes at the QCSOSTE.

8.6.4 Enhanced High-Rate Clarification

A relatively new concept for treating storm flows is enhanced high-rate clarification.
This technology, which could be operated intermittently during storm conditions, is
essentially a physical-chemical process in which ferric chloride and polymer are
added to the wastewater. The resulting floc particles adsorb onto either very fine
sand added to the wastewater, or re-circulated solids. If fine sand is used, it is
removed in the sludge and reused. The fine sand or recirculated sludge acts as ballast
and increases the settling rate of the adsorbed floc. The process is also known as
“ballasted flocculation”.

A typical ballasted flocculation system consists of addition of ferric chloride, polymer,

and “microsand” (sand approximately 100 microns in diameter) to the wastewater.
The wastewater and additives are rapidly mixed (flash mixing) and then slowly

8-12



ML0242

Section 8
Assessment of CSO Abatement Technologies

stirred in a maturation tank before settling in a clarifier. The sludge from settling is
passed though a hydrocyclone, where the microsand is removed from the sludge and
recycled.

At least three suppliers provide enhanced high-rate clarification systems. Suppliers of
the ballasted flocculation process include US Filter Kruger, with their Actiflo process,
and U.S. Filter, which supplies the Microsep process. Ondeo Degremont provides a
high-rate clarification process using recirculated solids called DensaDeg 4D.

Whichever process is selected, the BOD and TSS removal rates associated with high-
rate clarification have been shown to be roughly double those of traditional
clarification, while the area requirements are only one-tenth of the traditional area
requirements.

In summary, enhanced high-rate clarification is able to provide significantly higher
treatment capacities than conventional primary treatment with significantly higher
BOD and TSS removals. Therefore, enhanced high-rate clarification is considered a
potential alternative to evaluate further for providing expanded wet weather
treatment flow capacity at the QCSOSTF. However, potentially higher O&M
requirements associated with this technology may limit its applicability.

8.6.5 Swirl and Helix Concentrators

Swirl regulators/concentrators operate as a solids/liquid separator removing both
suspended solids and floatables through rotationally induced forces. Swirls have
been reported to remove up to 50 percent of the suspended solids from the combined
sewer flow. Helical concentrators are similar in design but are more effective as an
inline device (rather than an off-line device). The flow is separated into overflow,
which is discharged to the receiving water (typically after chlorination) and
underflow (a concentrated low volume of wastewater that is intercepted for treatment
at a treatment plant).

The swirl/helical bend concept has several advantages over other treatment/ storage
options including:

1. The unit regulates flow to the interceptor systems and treats CSO discharges;

2. Land area requirements are lower than conventional sedimentation or off-line
storage;

3. The unit contains virtually no mechanical equipment and, because solids remain
in suspension, no removal facilities are required; and

4. Low operations and maintenance costs.

8-13



MLO242

Section 8
Assessment of CSO Abatement Technologies

Swirl and helical bend concentrators represent a potentially low cost and efficient
technique to regulate and treat combined wastewater. These units, however, have
some limitations and potential drawbacks, including:

1. The rate of underflow diversion is subject to design limitations relative to the
incoming combined flow;

2. The relatively short detention time requires high rate disinfection or construction
of contact tanks to provide adequate detention time for bacteria kill before
discharge to the receiving water;

3. The configuration of the swirl concentrator results in a large hydraulic headloss
requirement between the influent combined sewer and the underflow pipe; and

4. There is relatively little long-term data on performance and reliability.

Drawbacks 1 and 3 above can be satisfied by storage and pump back facilities in
conjunction with a concentrator. Interceptor and treatment capacity must be available
for underflow during a storm event. If underflow rates exceed the available
interceptor capacity or sufficient grade is not available, the underflow may need to be
stored and pumped back following the storm.

The application of swirl/helical concentrators in Worcester would most likely need to
be developed in-line with the QCSOSTF for enhanced treatment. This application
poses several challenges and does not appear to be practical at this time considering
the lack of data to demonstrate the effectiveness of the swirl/helical concentrators.
Therefore, this technology will not be considered further in this study.

8.6.6 Biological Treatment

Biological treatment processes, including contact stabilization, trickling filters,